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This s to Certify cha
Josef Loogen
the undersigned Surveyor to this Society did at the request of
Messre., Press- & Walzwerk A.C. of Disseldorf-Reirholz test and inepect an
the 22nd June 1029 at thelr work the underventioned lapwelded Siemens-ie rtirn
Stesl sir receiver, ordersd by Messrs, Burmeister & Wein's of Copenhagen
snd destined for the vessel "Osaka 17,
MR
S;Q"lx‘i“;’yxiﬁ»ﬁ.
No., of rec. Quts, diam. Thickness Thickness Length of recelver
of shell of end plates
1 442 mm 12 am 50 mm 2280 mp
Results of tests,
Sample No. Tonsile ten, in kg.p.sa.om, Blenxation
3 39,8 35,5% in 3"
4 41,4 33,09 in 3"
82 %8,1 30,09 in 200mm

Bend tests good,

Hyd raulio test: 710 ibs.p.sq.inch,

Working pressure not to axceed: 355 1lbs.p.sq.inch.

For identification the receiver has besn stemped ns follows:
« No.8677 %
. LLOYDS TEST .
. 70 1be, ‘
. W.P 386 1be..
. J.L.22.0,00..

o
Surveyer to Lioyd's Register

Th]s . a5y
Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that ==

“ While the Committe: i
M mmittee use their b(_est endeavours to ensure that the functions of the Saciet i
' erstood that neither the Committee nor the Society are under any circnmstances whzu;g %gogiﬁg riigf;xli;eig;eig:

Jiaccuracy 1n any report or certificate issued by the Socievy or its Surveyors, or in any entry in the Register Book ‘or other

abi i :
b So?:ﬁa t?yf, ’she Bociety; or for any error of judgment, default,

or negligence of the Surveyors, or other Officers or Agents
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